STEMI:
Aiayvwon kai AvTigeTwrion

MuxanA NanadpakAng, MD, PhD, FESC
Enikoupog KadOnynti¢ NaboAoyiac — Emeppatikng KopdioAoyiog
TuAua latpikng, Navemotipo Natpwv

1
Ui\



ESC Guidelines. Acute Coronary Syndromes. 2023



2TEEANIAIA NOZOZ &
O=EA ZTEZANIAIA ZYNAPOMA

Cause of CAD Atherosclerosis

| ’ 1

Stable CAD - Acute

Types of CAD (Stable Sdromy Plaque ruptures

: yndrome 4 i

L Angina) - (ACS) Thrombus (Clot) Formation
T , ! _ i

Acute Clinical Unstable et ST Elevation M
Presentation Angina (UA) (STEMI)

| (NSTEMI)
Severity of Blood




The ACS spectrum
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clinical presentations,
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Aiapopa Epppayuparoc Kai
Muokapdiaknc BAapnc

Fourth universal definition of myocardial
infarction (2018)

Clinical criteria for Ml EMEIPATMA
The clinical definition of M| denotes the presence of acute myo- MYOK AP AIOY

cardial injury detected by abnormal cardiac biomarkers in the set-
ting of evidence of acute myocardial ischaemia.

Criteria for myocardial injury

Detection of an elevated cTn value above the 99th percentile MYOKAPAIAKH
URL is defined as myocardial injury. The injury is considered BAABH

acute if there is a rise and/or fall of cTn values,




Aiapopa Epgpayparoc kai BAapng

No myocardial injury?




Kpitnpia OEM

* Avodoc n/kat mtwon Prodektwyv (kupiwe TN) rdvw armo 1o avwtePo GUCLOAOYLKO
oplo KAl toulayxLlotov €va oo Ta TP AKATW:

— JUMTTTWHOTO LOXOLLULOLG
— NEec LoyoLkeC petaBoAec oto HKI
— Epdavion vewv kupatwyv Q oto HKP

— Amelwkovion veac anwAeLac Blwaotlpou puokapdiou n
VEQL TUNMOTIKA dtatapaxn KWNTIKOTNTOC CUUBATA HE LOXALULKA oLTtloAoyia

— Avixvevon evbootedaviaiov BpoppBou otnv otepaviatoypadia N otnv avtoPia



2. xnuartiopoc Opoupou - PoAoc AiporeTaAiwy
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KAivikéc ekdnAwoeic Bpoupwonc
oTEPaviaiwv apTnpiwv

STEMI:
' N§TE-AC$: ' anoppaén Tou ayyeiou
HepIKA ardppagn Tou ayyeiou (aigoweTdAia, RBCs Kai vikR )

(aipomeTaAiakoc Bpoupoc)

Opoupoc TTupnvac Tnc mAdkag  Opoupoc TTupnvac Tn¢ mAakac
N\ Y 4
—
/\‘ T

Nékpwon Muokapdiou - Aipoduvapikn Karappiyn -
Aipvidioc ©avaroc




TUno1 Epgpayparoc
Fourth Universal Definition of Myocardial Infarction (2018)

Tumog 1: Epdpaypa tov puokapdiov mnou oxetifetan pe oxatpio Adyw pigng n dtafpwong
olONPWHATIKAC TTAAKOLC

Tumnog 2: Epdpaypa Tov puokapdiou mou oPeiletal SEUTEPOYEVWG OE LOXALHIO AGYW
Sratapaxfg HETOEY TWV avOoyKwV Tou puokapdiou kat tng npoodopdg o§uyovou r.x.
OTIOLOLOC TOU AYYELOU, QUTONATOC SLAXWPLOKOC, avatuia, urtotaon K.o.

Tumog 3: AlpvidLog KapdLakog OAVaTOG LLE CULTTTWHOTA LOXOLULLOG TIOU CUVOSEVETAL LE VEEG
HKI aAAaly£G EVOELKTIKEG LoXOLiaGg ) KOWALaKN pappapuyn aAAd o Oavatog enEp)eTaL MPLV
oo tn AP n Seypatwy alpatog, n evpeon ELPPAYLATOC KOTA TNV autoPla

TuOmnoc 4a: Epdpaypa tov HuoKapdiou HETA Ao ayYELOTMAQOTIKNA
Tumnoc 4b: Epndpayua tou puokopdiov tov oxetileton pe Opoppwon stent
TOmnoc 4c: Epdpaypa tov puokapdiov mov oXeTileTal LE EMAVAOTEVWON

Tomnoc 5: Epdpaypa tov puokapdiov petad ano aoptootedpaviaia napakapdpn (CABG)



‘Buppaypa puokapdiov (Tunocg 1)

Myocardial Infarction Type 1

‘Euppaypa Tou
HUoKapdiou mou
oxeTileTal pe
ioxdigia Aoyw
oTEPAvidiov
ETEITOOIOVU OTTWC TrX.
prgn n diaPpwon
wAAKAC HE
amwoTEAEOUa Tov
oxnhpartiopdo ©poppou
Kal peiwon pong
aigaroc Kai
eHPOAIONO TEPIPEPIKA
aijomweTaAiwyv

Plaque rupture/erosion with

occlusive thrombus

Plaque rupture/erosion with
non-occlusive thrombus

Nékpwon
HUOKapOIaKWV
KUTTAdpwV



Aiapopa peTall TUnwv 1 kai 2 EM

Plaque rupture with thrombus

Atherosclerosis and oxygen
supply/demand imbalance MlT}l’PE 2

Vasospasm or coronary
microvascular dysfunction

G 0

Mon-atherosclerotic
coronary dissection

a— J

Oxygen supply/demand
imbalance alone

MiType 2




KAiviko TTepioTaTiko

* Avbpac 55 etwv, (eL otnv KepaAlovia

* loTtopKO: Kamviotng, uttepAutdatpia (o aywyn)

e [pocEpyetal oto TuRua Emewyoviwy MNepLoTtatikwy Tou
Nocokopelou pe

Mpokapdio aAyoc ano 3 wpwv + 3 MPO-CUYKOTTIKA EMELCOSLL



T1 KAVOUHE OTN OUVEXEIQ?



STEMI: Apxikn ekTignon

= Ymoyia yia Thv didyvwaon atmo To CUHTTTWHA:
Ttpokdpdio dAyoc didpkelac > 20 Aemtd Trou dev
UTTOXWPEI HE TA VITpWON

= H apxIkh ekTipnon ©a mpémel va €xel TI M E ' ﬁ '
oAokAnpwOei 1o oAU ge 10 AeTttd
= Y komoc: Evapln tne Oepameiac 600 yiveTai 'S MUSCLE \
yphyopoTtepa (10avikd ota mpwTa 60 AeTd peTd
amo Thv évapln TWV CUHTITWHATWY)
= «O xpovoc eival Huokdpoio»
Recommendations Class Level

Triage for emergency reperfusion strategy

It is recommended that patients with suspected STEMI are immediately triaged for an I
emergency reperfusion strategy.

;:. B
QS




2 ugnTwpata O&éoc
2. Tepaviaiov
2. UvOpoHoU o€
YUVAiKeC Kal avopec

Diaphoresis

Chest pain
or pressure

Epigastric pain/
Indigestion

Dizziness

vy

(@

4

Nausea/ Jaw/Neck
Vomiting pain

7

Shoulder/
Arm pain

\\ﬁ.

Shortness
of breath

=

™ ) o—s80%

of women and men with ACS
present with chest pain or pressure

Other symptoms, like diaphoresis,
indigestion/epigastric pain and
shoulderfarm pain occur commonly
in both women and men with ACS

Some symptoms may be more common
in women with ACS, including:

Dizziness/Syncope
Nausea/Vomiting

Jaw/Neck pain

Shortness of breath

Pain between the shoulder blades
Palpitations

Fatigue

@EeEsc



2 uumttwpata Ioxaipiac Muokapdiouv

XapakTHPEC ToU TTOVOU

1 ey =

Chest pam associated =7
with heart attack il
; /]

Evromion Tou mévou

Aidpkeia Tou dvou

2.Uuvodd CUUTITWHATA: KOTTWoN -
dUoTtvold - vauTid - €HETOC -
aioOnua TaApwy - CUYKOTIA

20-30% aoBevwyv pe STEMI
mapovaoialovTai e druma
ovpntTwpaTa (Kupiwg diapnTikoi,
NAIKIWHEVOI, YUVAIKEC) HE
amoTéAeopa Tnv KaBuaTtepnpévn
didyvwon kai avtipgeTwionll!




ACS encompasses a spectrum

Unstable angina NSTEMI STEMI
o Think ‘A.C.S.’ at initial assessment
L \ Abnormal Clinical
ECG? context? patient?

@ Think invasive management
STEMI Very high-risk NSTE-ACS High-risk NSTE-ACS
Primary PCI Fibrinalysis Immediate angiography + PCI Early (<24 h) angiography
(If timely primary PCI not feasible) should be considered
@ Think antithrombotic therapy
Antiplatelet therapy Anticoagulant therapy
OR
J L
Aspirin P2Y, inhibitor LMWH Bivalirudin Fondaparinux
@ Think revascularization
Based on clinical status, co-morbidities, Aim for complete Consider adjunctive tests
and disease complexity revascularization to guide revascularization
O ~ & |
Intravascular imaging Intravascular physiclogy
@ Think secondary prevention
Antithrombotic Lipid lowering Smoking Cardiac Risk factor Psychosacial
therapy therapy cessation rehabilitation management considerations

- @ESc—



HAekTpokapdioypdpnua (ECG)

Initial diagnosis @ESC

EEJ[DEZI ean saciety

Recommendations

It is recommended to base the diagnosis and initial short-term risk stratification of ACS on a
combination of clinical history, symptoms, vital signs, other physical findings, ECG, and hs-
cTn.

ECG

Twelve-lead ECG recording and interpretation is recommended as soon as possible at the
point of FMC, with a target of <10 min.

Continuous ECG monitoring and the availability of defibrillator capacity is recommended as

soon as possible in all patients with suspected STEMI, in suspected ACS with other ECG
chan oing chest pain, and once the diagnosis of Ml is made.

The use of additional ECG leads (V3R, V4R, and V7-V9) is recommended in cases of inferior
STEMI or if total vessel occlusion is suspected and standard leads are inconclusive.

Class Level

An additional 12-lead ECG is recommended in cases with recurrent symptoms or diagnostic
uncertainty.

www.escardio.org/guidelines

2023 ESC Guidelines for the management of acute coronary syndromes
(European Heart Journal; 2023 — doi:10.1093/eurheartj/ehad191)

©ESC



Normal ECG STEMI Post PCl intervention
ST SEGMENT ,
: == h L | The same
e artery after
4 ! | < : | being treated
" g with & stent
Q&S | procedure
STEMI o

Totally blocked artery leading to a major
heart attack

§
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STEMI: HKI@ikég aAAayég NHJ“AWA

T ABEES NS RRRER AN

Néa kpiThpia yia TiIC avaomaceic
Tou ST: —
20,25 mV otouc avdpec <40 eTwv

n 20,2 mV otouc avdpec >40 OTIC dravWyé )
ETWV o C‘"YYCVZV3

h 20,15 mV o1ig yuvaikeg ?

Kkai/n ﬁ

ST-elevation

20,1 mV omic aAec anaywyEc Kai

N\
via Ta dUo @UAa / \é

Baseline

~ ST-segment

- >

*en( amouaiac LBBB n

urreptpoplac AP kollac >

How to measure ST elevation?
ST elevation is measured
at the junctional or J-point



STEMI: MopyoAoyia Avaoraonc ST




Lead L1

|

HKI: STEMI
Evromion ka1 Katontpo

Inferior STEMI: leads Il, IIl, aVF

Lateral STEMI: leads |, aVL, V5-é

Anterior STEMI: leads V2-4

Reciprocal ST depression: Il, lll, aVF

Reciprocal 5T depression: |, aVL

Mid Clavical
Line

Lins

Reciprocal 5T depression: leads lll, aVR



HKIF STEMI: Avaoraon ST & Karontpo

'
_aVL\/\_’\ 11 -EVLJ\/\ IIIM

<+
60 year old male with retrosternal chest pain. 65 year old diabetic with 3 hours duration of chest
ECG shows ST segment elevations in inferior pain. ECG shows ST-segment elevations, reciprocal
leads (I, aVF and lll). There are reciprocal ST depressions and pathological Q-waves.

segment depressions in aVL and |. There are
also pathological Q-waves in the inferior leads.

-» ST segment elevation
—» Pathological Q-waves
—p Reciprocal ST-segment depression



HKI pikéc aAAayécg kar
EVTOTTION TTAOXOVTOC TOIXWHATOC

ATTAYWYECG HE Toixwpa Tou 2.Tepaviaio
avaormacn Tou ST | Huokapdiou ayyeio

IT, ITT, AVF KaTtwTepo RCA

V-V TTpoaBio LAD

EKTETAUEVO

V,-V, TTp6aBio _LAD

I, AV, YynAo mtAayio | CX

I, AVL Vs-V, TTAayio _LAD A LCX
RV, OmioBi0 PDA




E¢eAén HKT og un emavayysiwpévo STEMI

Maormal A

J’\ _f\ minutes - hours

Progression of
ST segment elevation

Loss of R wave,
Q wave formation

%
I\

— - g
N

hours - days

T wave normalisation
persisting Q wave

days - weeks - months

ECG JPEDIA,ORG



STEMI: HKIF¢ikéc ahAayég
(diapopikn di1dyvwaon)

v Tlpwiyn eravandéAwon

v'LBBB

v TIpodiéyepon

v'2Z0vdpoyo Brugada

v TTép1-puokapdiTida

v TTveupovikn eppoAn

v'Yrapaxvoeidng aigoppayia

v'Yrepkahiaigia

v'AdBoc¢ eKTignon TnC améoTaonc amd To ICONAEKTPIKO onpeio
v Takotsubo

<+ TTponyoUpeva kOpara Q kai/n mapapévouoa avaomaon Tou ST
“*BnuarodoTikoc puBuoc
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LV Aneurysm

Pericarditis



Left bundle
branch bloclk/
paced rhythm

Vi

Right bundle
branch block

QRS duration greater than 120 ms
Absence of Q wave in leads |,

V5 and Ve

Monomorphic R wave in |, V5

and Vé

ST and T wave displacement
opposite to the major deflection

of the QRS complex

v

QRS duration greater than 120 ms
rsR’ “bunny ear” pattern in the
anterior precordial leads

(leads V1-V3)

Slurred S waves in leads |, aVL

and frequently V5 and V6

Patients with a high clinical suspicion
of ongoing myocardial ischaemia
should be managed in a similar way
to STEMI patients

v

Patients with a high clinical suspicion
of ongoing myocardial ischaemia
should be managed in a similar way
to STEMI patients

N
~ .
|
A
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Atumo HKIM + oupnTwyara ioxaipiac

* Bundle Branch Block (AnokAglopno¢ okEAouc depatiov tou His)
— LBBB:

* Yriapyxouv kpttipla (Sgarbossa) mou BeAtiwvouv tnv dlayvwoTikn akpifela
aAAa Sev tpoodEpouv SlayvwoTtikn Befatotnta

* Avadomaon tou ST og anaywyEg pe (+) QRS = oAk anodpaén tou Evoyou
ayyeiou (IRA: infarct-related artery)

* Y& aoBevelc pe cuvexllopevn puokapdLlokn woxopia kat LBBB -
QVTLUETWTILON WG €Tl STEMI, aveéaptnta amo to av to LBBB Atav yvwoto

— RBBB
 RBBB + OEM = kakn tpoyvwon

* MBavwc o SUoKoAN N avixveuon OLOTOXWHATLKNG LOXOLULOC 0 aoBevelg
le otnOayxn koL RBBB

« Left and right bundle branch block considered equal for recommending urgent angiography if ischaemic

ELECTROCARDIOGRAM AT PRESENTATION:
symptoms.

b
www.escardio.orgfguidelines 7017 E5C Guidalinas fortha Managemant of AMESTEMI (Europaan Haart Journal 2017 - doi:10.1093 faurh aartjfahx095)



STEMI diagnosis in LBBB

Discordant
ST-Segments and T-Waves

A SaEd |

T
t

Normal for LBBB and paced rhythm

Sgarbossa’s Criteria
LBBB / Paced Rhythm

V1,v2,V3

l

* Concordant ST elevation > 1mm in leads

* In patients with left bundle branch with a positive QRS complex (score 5)
block (LBBB) or ventricular paced rhythm, * Concordant ST depression > 1 mm in V1-
infarct diagnosis based on the ECG can be V3 (score 3)
difficult

* Excessively discordant ST elevation > 5
mm in leads with a -ve QRS complex
(score 2)

* Abnormal depolarisation should be followed
by abnormal repolarisation, manifesting as ST-
segment and T-wave deviations that do not
necessarily indicate acute ischaemia
(“appropriate discordance”)



RBBB + STEMI
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There is a septal STEMI with ST elevation maximal in V1-2 (extending out to V3).
There is a new RBBB with marked ST elevation (> 2.5 mm) in V1 plus STE in aVR — these
features suggest occlusion proximal to S1.



Posterior
STEMI

i

LCx occlusion/

right ventricular
Ml

\%

Multivessel
ischaemia/
left main
obstruction

ST-segment depression in leads
V1-V3, especially when the terminal
T-wave is positive (ST-segment
elevation equivalent), and
concomitant ST-segment elevation
=0.5 mm recorded in leads V7-V9

A

Posterior STEMI

ST-segment elevation in V7-V9
and V3R and V4R, respectively

Left circumflex (LCX) artery
occlusion or right ventricular
Mi

ST depression = lmm in six or
more surface leads (inferolateral
ST depression), coupled with
ST-segment elevation in aVR
and/or V1

Multivessel ischaemia or left main
coronary artery obstruction,

particularly if the patient presents
with haemodynamic compromise

v

N / "~
~—
V1-V3
A
-
‘..----!"h..\‘l h!
\

V7-¥9, V3R and V4R /

~
f
2
B

ST depression

more surface leads

ST elevation in
= | mminsix or aVR and/or VI

A

@ESC—



Atumo HKI™ + oupntwyara ioxaipiac

Bnupotodotnon: emavanpoypapUoTiopnoc tou fnuatodotn (o un
Bnuatodoto-e€aptwpevouc acBeveic) wote va amokaAudBouv tuxov HKI
netaPoAec otov avtoxBovo kapdlako puBuo

AocBeveic xwpic dtayvwotikn avaocmnaon tou ST kol ouvexl{opeva
OUUMTTWHOTO LoXaLpiog:
— MoAU mpwtipa otddlo — untepoéa T }Enavdl\nwn HKF, tp60BsTeC amaywyéc,

— Anodpatn LCX N LM £TEiyovoa ayyesioypagid
— Anodpaén LooxeVUATOC

AANnOwc¢ onticOLo OEM: kataomaon ST og V1-V32>0.05 mV kat avaornaon ST o€
V7-V920.05 mV (=0.1mV oe avdpecg <40 etwv)

Anodpaén LM (i moAvayystakn woxotpia): avaonaon ST og aVR (kaiy/n V1)
Kol kataormaon ST o 26 anaywyec (global ischaemia)



Kapdiakh AvakoT Kat
Mn AiayvwoTiko HKI

Cardiac
arrest

Af-.-a
*

L T—

Recommendations

A primary PCl strategy is recommended in patients with resuscitated

cardiac arrest and an ECG consistent with STEMI.

Targeted temperature management is indicated early after

suspected directly to the hospital offering 24/7 PCl-mediated
reperfusion therapy via one specialized EMS.

resuscitation of cardiac arrest patients who remain unresponsive. x
It is indicated that healthcare systems implement strategies to |
facilitate transfer of all patients in whom a myocardial infarction is 1

Malignant
arrhythmia

Urgent angiography (and PCI if indicated) should be considered in

patients with resuscitated cardiac arrest without diaﬁncstic
ST-segment elevation but with a high suspicion of ongoing myocardial
:I scHaem:‘a.

e

www.escardio.orgfguidelines 2017 E5C Guidalinas forthe Managemantof AMESTEMI (Europaan Haart Journal 2017 - doi:10.1093 faurh aartjfahx095)



HKI: STEMI npooBiov Toixwuarog
A. Yrnepo€éa T kUuara




HKI: STEMI npooBiov Toixwuarog
B. Tdioc aoBeviic 40-50 min pera




HKIM: STEMI
Left Main - Global ischemia
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HKIM: STEMI

Left Main - Global ischemia
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HKIF: STEM

I omioBiov Toixwparog
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* Horizontal ST depression in V1-3

* Tall, broad R waves (> 30ms) in V2-3

* Dominant R wave (R/S ratio > 1) in V2
e Upright T waves in V2-3



HKIM: OwioBiec araywyéc




HKI: STEMI omnioBiov ToiXWHATOC
(omio©iec anaywyéc)




To HKI" Tou aoBevolg pag




To HKIN Tou aoOevolg pag
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ApxIkn avTigeTwrion STEMI: Eeraoeic Aipyaroc

Initial diagnosis

@ESC

European Society
of Cardiology

Recommendations

Class | Level

ECG monitoring

12-lead ECG recording and interpretation is indicated as soon as possible at the
point of FMC, with a maximum target delay of 10 min.

ECG monitoring with defibrillator capacity is indicated as soon as possible in all
patients with suspected STEMI.

The use of additional posterior chest wall leads (V7-V,) in patients with high
suspicion of posterior myocardial infarction (circum flex occlusion) should be
considered.

The use of additional right precordial leads (VR and V,R) in patients with
inferior myocardial infarction should be considered to identify concomitant RV
infarction.

| Blood sampling
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Routine blood sampling for serum markers is indicated as soon as possible in

the acute phase but should not delay reperfusion treatment.
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ApXIKn avTigeTwrion STEMI:
Mn-Ereyparikn Areikovion

Class | Level

Recommendations

| Emergency echocardiography is indicated in patients with cardiogenic
shock and/or haemodynamic instability or suspected mechanical
complications without delaying angiography.

Emergency echocardiography before coronary angiography should be
considered if the diagnosis is uncertain.

Routine echocardiography that delays emergency angiography is not
recommended.

Coronary CT angiography is not recommended.
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ApXIKR avTigeTwrion STEMI:
Yrofuyovaigia kai AvakoUgion ZUHTTWHATWY

Recommendations

dicated in patients with hypoxaemia(5a02 <90% or Pa02

Routine oxygen is not recommended in patients with Sa02 290%.

Titrated i.v. opioids should be considered to relieve pain.

Class

A mild tranquillizer (usually a benzodiazepine) should be considered
in very anxious patients.

lla

Level
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Primary PCI
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Primary PCI
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A PPCI strategy is recommended over fibrinolysis if the anticipated time from

diagnosis to PCl is <120 min.

If timely PPCI (<120 min) cannot be performed in patients with a working diagnosis of
STEMI, fibrinolytic therapy is recommended within 12 h of symptom onset in patients | |
without contraindications.

Rescue PCl is recommended for failed fibrinolysis (i.e. ST-segment resolution <50%
within 60—90 min of fibrinolytic administration) or in the presence of haemodynamic
or electrical instability, worsening ischaemia, or persistent chest pain.




STEMI and Primary PCI
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TTpovoookopeiakn @povTida aoOevwy pe STEMI - Logistics

Logistics of prehospital care @ ESC

European Society
of Cardiology

Recommendations Class | Level

It is recommended that the prehospital management of STEMI
patients is based o1 regional networks]designed to deliver
reperfusion therapy expeditiously and effectively, with efforts made

to make primary PCIl available to as many patients as possible.

It is recommended that primary PCl-capable centres deliver a|24f? I
service and are able to perform primary PCIl without delay.

It is recommended that patients transferred to a PCl-capable centre

for pri Cu
and are kransferred directly to the catheterization laboratory.

It is recommended that ambulance teams are trained and equipped
to identify STEMI (with use of ECG recorders and telemetry as
necessary) and administer initial therapy, including fibrinolysis when
applicable.

It is recommended that all hospitals and EMS participating in the care
of patients with STEMI record and audit delay times and work to
achieve and maintain quality targets.

It is recommended that EMS transfer STEMI patients to a PCl-capable
centre, by-passing non-PCl centres.

It is recommended that EMS, emergency departments, and CCU/
ICCU have a written updated STEMI management protocol, preferably
shared within geographic networks.

It is recommended that patients presenting to a non-PCl-capable

hospital and awaiting transportation for primary or rescue PCl are
attended in an appropriately monitored area (e.g. the emergency
department, CCU/ICCU, intermediate care unit).

www.escard io .orgfguidelines 2017 ESC Guidalines forthe Managementof AMESTEMI (European Haart lournal 2017 - doi:10.1093faurh eartjfeh=x095)
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2 TpaTtnyikéc kar Evdei€eic Emavaiydrwong

Reperfusion strategies in the infarct-related artery according to
time from symptoms onset (continued)
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Procedural aspects of the primary

@ESC

European Society

percutaneous coronary intervention strategy
Recommendations Class | Level
IRA strategy

Primary PCl of the IRA is indicated.

New coronary angiography with PCl if indicated is recommended in
patients with symptoms or signs of recurrent or remaining ischaemia
after primary PCI.

IRA technique

Stenting is recommended (over balloon angioplasty) for primary PCI.

| Stenting with new-generation DESlis recommended over BMS for
primary PCI.

| Radial accesslls recommended over femoral access if performed by an
experienced radial operator.

of Cardiology
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AvtiOpopBwTtiki aywyn
ota O¢ca Ztedpaviaia
2uvdpopua:
DappakoAoyikoi Ztoxot

ANTI-AIMOIIETANIAKA
ANTI-ITHKTIKA

ADP, adenosine diphosphate; FVIlla, Factor Vlla;

FXa, Factor Xa; GP, glycoprotein; TF, tissue factor;

TxA2, thromboxane A2; UFH, unfractionated heparin.
Drugs with oral administration are shown in blue and drugs
with preferred parenteral administration in red.
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ACS, acute coronary
syndrome; ACT, activated
clotting time; aPPT, activated
partial thromboplastin time;

b.i.d., bis in die (twice a day);
CKD, chronic kidney disease;
CrCl, creatinine clearance;
DDI, drug—drug interactions;

ICH, intracranial
haemorrhage;

i.v. intravenous; LD, loading
dose; MD, maintenance
dose; o.d., once a day; PPCI,
primary percutaneous
coronary intervention; s.c.
subcutaneous; UFH,
unfractionated heparin

AvTi- AIMOTTETAAIAKH aywyn

Aspirin

LD of 150-300 mg orally or 75-250 mg i.v. if oral ingestion is not possible, followed by oral MD of 75-100 mg o0.d.; no specific dose adjustment in
CKD patients.

P2Y ., receptor inhibitors (oral or i.v.)

Clopidogrel LD of 300-600 mg orally, followed by an MD of 75 mg o.d; no specific dose adjustment in CKD patients.
Fibrinolysis: at the time of fibrinolysis an initial dose of 300 mg (75 mg for patients older than 75 years of age).

Prasugrel LD of 60 mg orally, followed by an MD of 10 mg o.d. In patients with body weight <60 kg, an MD of 5 mg o.d. is recommended. In patients aged
>75 years, prasugrel should be used with caution, but a MD of 5 mg o.d. should be used if treatment is deemed necessary. No specific dose
adjustment in CKD patients. Prior stroke is a contraindication for prasugrel.

Ticagrelor LD of 180 mg orally, followed by an MD of 90 mg b.i.d; no specific dose adjustment in CKD patients.

Cangrelor Bolus of 30 mcg/kg i.v. followed by 4 mcg/kg/min infusion for at least 2 h or the duration of the procedure (whichever is longer).

In the transition from cangrelor to a thienopyridine, the thienopyridine should be administered immediately after discontinuation of cangrelor
with an LD (clopidogrel 600 mg or prasugrel 60 mg); to avoid a potential DDI, prasugrel may also be administered 30 min before the cangrelor
infusion is stopped. Ticagrelor (LD 180 mg) should be administered at the time of PCl to minimize the potential gap in platelet inhibition during

the transition phase.

GP lib/llla receptor inhibitors (i.v.)

Eptifibatide

Tirofiban

Double bolus of 180 mcg/kg i.v. (given at a 10-min interval) followed by an infusion of 2.0 mcg/kg/min for up to 18 h.

For CrCl 30-50 mL/min: first LD, 180 mcg/kg i.v. bolus (max 22.6 mg); maintenance infusion, 1 mcg/kg/min (max 7.5 mg/h). Second LD (if PCI),
180 mcg/kg i.v. bolus (max 22.6 mg) should be administered 10 min after the first bolus. Contraindicated in patients with end-stage renal disease
and with prior ICH, ischaemic stroke within 30 days, fibrinolysis, or platelet count <100 000/mm”.

Bolus of 25 mcg/kg i.v. over 3 min, followed by an infusion of 0.15 mcg/kg/min for up to 18 h.

For CrCl <60 mL/min: LD, 25 mcg/kg i.v. over 5 min followed by a maintenance infusion of 0.075 mcg/kg/min continued for up to 18 h.
Contraindicated in patients with prior ICH, ischaemic stroke within 30 days, fibrinolysis, or platelet count <100 000/mm”.




AvTi-TTHKTIKH aywyn
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AvTi-TTHKTIKH aywyn

UFH Initial treatment: i.v. bolus 70—100 U/kg followed by i.v. infusion titrated to achieve an aPTT of 60—80 s.
During PCl: 70—100 U/kg i.v. bolus or according to ACT in case of UFH pre-treatment.

Enoxaparin Initial treatment: for treatment of ACS 1 mg/kg b.i.d. subcutaneously for a minimum of 2 days and continued until clinical stabilization. In patients
whose CrCl is below 30 mL per minute (by Cockcroft—Gault equation), the enoxaparin dosage should be reduced to 1 mg per kg o.d.
During PCI: for patients managed with PCI, if the last dose of enoxaparin was given less than 8 h before balloon inflation, no additional dosing is
needed. If the last s.c. administration was given more than 8 h before balloon inflation, an i.v. bolus of 0.3 mg/kg enoxaparin sodium should be
administered.
Bivalirudin During PPCI: 0.75 mg/kg i.v. bolus followed by i.v. infusion of 1.75 mg/kg/h for 4 h after the procedure.
In patients whose CrCl is below 30 mL/min (by Cockcroft—Gault equation), maintenance infusion should be reduced to 1 mg/kg/h.
Fondaparinux  Initial treatment: 2.5 mg/d subcutaneously.
During PCI: A single bolus of UFH is recommended.
Avoid if CrCl <20 mL/min.

ACS, acute coronary syndrome; ACT, activated clotting time; aPPT, activated partial thromboplastin time; b.i.d., bis in die (twice a day); CKD, chronic
kidney disease; CrCl, creatinine clearance; DDI, drug—drug interactions; ICH, intracranial haemorrhage;

i.v. intravenous; LD, loading dose; MD, maintenance dose; o.d., once a day; PPCI, primary percutaneous coronary intervention; s.c. subcutaneous;
UFH, unfractionated heparin
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Modes of
presentation and
pathways to invasive
management and
myocardial
revascularization in
patients presenting
with STEMI
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Summary of important time targets

@ESC

Intervals

Time targets

Maximum time from FMC to ECG and diagnosis.

Maximum expected delay from STEMI diagnosis to primary PCI

(wire crossing) to choose primary PCl strategy over fibrinolysis
(if this target time cannot be met, consider fibrinolysis).

Maximum time from STEMI diagnosis to wire crossing in patients | <60 min
presenting at primary PCl hospitals.

Maximum time from STEMI diagnosis to wire crossing in <90 min
transferred patients.

Maximum time from STEMI diagnosis to bolus or infusion start of | €10 min
fibrinolysis in patients unable to meet primary PCl target times.

Time delay from start of fibrinolysis to evaluation of its efficacy 60-90 min
(success or failure).

Time delay from start of fibrinolysis to angiography (if fibrinolysis | 2-24 hours

is successful).

European Society
of Cardiology
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Drug Initial treatment

Streptokinase 1.5 million units over 30—60 min i.v.

OpouPpoAuon

Alteplase (tPA) 15 mg i.v. bolus
0.75 mglkg i.v. over 30 min (up to 50 mg)

then 0.5 mg/kg i.v. over 60 min (up to 35 mg)

Reteplase (rPA) 10 units + 10 units i.v. bolus given 30 min apart
Tenecteplase (TNK-tPA) Single i.v. bolus:

30 mg (6000 V) if <60 kg

35 mg (7000 V) if 60 to <70 kg

40 mg (8000 U) if 70 to <80 kg

45 mg (9000 U) if 80 to <90 kg

50 mg (10000 U) if 290 kg

It is recommended to reduce to half dose in patients >75 years of age.?

Recommendations Class Level
Fibrinolytic therapy

When fibrinolysis is the reperfusion strategy, it is recommended to initiate this

treatment as soon as possible after diagnosis in the pre-hospital setting (aim for |

target of <10 min to lytic bolus).

A fibrin-specific agent (i.e. tenecteplase, alteplase, or reteplase) is recommended. |

B
A half-dose of tenecteplase should be considered in patients >75 years of age. lla B
Antiplatelet co-therapy with fibrinolysis

Aspirin and clopidogrel are recommended. | -




AtoAuTeCc Avrtevocei€eic OpoupoAuonc

Contra-indications to fibrinolytic therapy @ESC

European Society
of Cardiology

Absolute

Previous intracranial haemorrhage or stroke of unknown origin at anytime.

Ischaemic stroke in the preceding 6 months.

Central nervous system damage or neoplasms or arteriovenous malformation.

Recent major trauma/surgery/head injury (within the preceding month).

Gastrointestinal bleeding within the past month.

Known bleeding disorder (excluding menses).

Aortic dissection.

Non-compressible punctures in the past 24 hours (e.g. liver biopsy, lumbar
puncture).

&

www.escardio.orgfguidelines 2017 ESC Guidalinas fortha Managemant of AMESTEMI (Europaan Haart lournal 2017 - doi:10.1093 faurh aartjfahx095)



2 XETIKEC AvTevdceifeic OpoupoAuonc

Contra-indications to fibrinolytic therapy @ESC

European Saciety
of Cardiology

Relative

Transient ischaemic attack in the preceding 6 months.

Oral anticoagulant therapy.

Pregnancy or within 1 week postpartum.

Refractory hypertension (SBP >180 mmHg and/or DBP >110 mmHg).

Advanced liver disease.

Infective endocarditis.

Active peptic ulcer.

Prolonged or traumatic resuscitation,

&

www.escardio.orgf/guidelines 2017 ESC Guidalinas fortha Managemant of AMESTEMI (Europaan Haart Jlournal 2017 - doi:10.1093 faurh aartjfahx095)



Emituxne OpoupoAuvon

* Yrtoxwpnon tng avaomaong tou tunpatog ST >50% oe
60-90 min peta tn xopnynon BpouBoiuvonc

* E¢adavion omocBootepvikol AAyouc

e Turikn appuduia eravaiuatwonc (VT n VF)



AvTiaigomeTaAiakn + avTITNKTIKA aywyn wou €AaPpe o
acOevnc pac

e AoTtipivn 250mg paocwpevn

* KAomiboypeAn 300 mg

* Evoéamapivn 70 mg



PapuakeuTikKn Aywyn
faoTpompooTacia > Meiwon AigoppayikoU Kivouvou

PPl (proton-pump inhibitors) — AvaotoAeic AvtAioc Mpwtoviwv

—0¢ 0.00evelc pe uPNAO ALLOPPAYLKO KivOUVO
|0TOPLKO aLpLOppAYLOC TIETTTLKOU, OVTLTNKTLKA aywyn, xpovio Anpn MIAD®/KopTlkooTEPOELSWY,

H
>2 armo ta €€n¢: 265 etwv, dSuomneia, FOM, H.Pylori, xpovia katavalwon aAKooA

Proton pump inhibitors in patients on dual antiplatelet therapy at higher-than-average risk of
gastrointestinal bleeds (i.e. history of gastrointestinal ulcer/haemorrhage, anticoagulant
therapy, chronic non-steroidal anti-inflammatory drug/corticosteroid use), or two or more of:

a. Age 265 years

b. Dyspepsia

c. Gastro-oesophageal reflux disease

d. Helicobacter pylori infection

e. Chronic alcohol use



Eravayyeciwon oe STEMI kai moAuvayyeiakn vooo

Patient with ACS undergoing PCl of IRA with an angiographically significant stenosis in =2 | non-IRA

1

v - v
Cardiogenic shock STEMI NSTE-ACS
Immediate PCI of IRA only Complete revascularization®
(Class |) Complete revascularization, (Class lla)

either during the index

procedure or within Functional invasive

Staged complete 45 days? evaluation of the non-IRA
revascularization (Class I) during the index procedure
(Class lla) (Class IIb)
\ @ESC—

PCl kait 0TLC ONUAVTLKEC N €EVOXEC PAAPEC TNV NUEPA TNG AYYELOTIAQOTLKNC OTO £VOXO QYVELO
2tadlonolnpévn npoosyylon enavayyeiwonc (staged revascularization approach):

PCl (n CABG) €w¢ 45 nuepec (apxtkn voonAelo N apyoTEPO) LETA ATTO TNV MPWTOYEVN AYYELOTIAQCTLKN)
(adov erPeBalwbel n coBapotnta Twv otevwoewv Pe FFR/IFR 11 pn-emepPatikn anelkovion os neplmtwon
HETPLWV PAaPwV)

ZUVTNPNTLKN TPOCEYYLON:

bGOPUOKEUTIKN Oywyn META A0 TIPWTOYEVN AYYELOTIAQOTLKI KOl ETIOVAYYELWON TWV AAAWVY aPTNPLWV EAV
UTTAPXOUV CUMTTTWHOTA ] onUela Loyatpiog o SoKLLAoLES



STEMI: CABG oTtnv ofcia paon ;

 CABG otnv oéela paon:
— Texvika duokoAn BAABN yia PCl aAAa Bato ayyeio
— Kapdloyeveg shock kat SuokoAec BAABec
— MNXOVLIKEC ETIITAOKEC

— Auénuevoc kivbuvog atpoppaylwyv eav dev SLaKOTIOUV EYKOLPpWCE T
OVTLOLLLOTIETOALOLKAL



AoOeveic mou dev emavayyesiwOnkav

* Aywyn:
— Aorupivn
— Ticagrelor (1 kAomtidboypEAn)
— Hnapivn N evoéamapivn 1 fondaparinux

* PCl kaBuotepnueva o amodppayuevn aptnpia peta ano OEM bdev
OUVLOTATOL EKTOC ATO:

— Ynotpomnialovoa otnOayxn
— YrnoAewuopevn oyatpio og mapokAvikn peEbodo
— Buwotpo puokapdLo peyaAnc ktaonc



Term

First medical contact (FMC)

STEMI diagnosis

Primary PCI*

Primary PCI strategy”

Rescue PCI*

Definition

The time point when the patient is initially
assessed by a physician, paramedic, nurse,
or other trained emergency medical
services worker who can obtain and
interpret the ECG and deliver initial
interventions (e.g. defibrillation). FMC can
be either in the pre-hospital setting or
upon patient arrival at the hospital (e.g.
the emergency department)

The time at which a patient with ischaemic
symptoms is interpreted as presenting
with ACS and ST-segment elevation (or
ST-segment elevation equivalent)
Emergent PCl with balloon, stent, or
other approved device, performed on the
IRA without previous fibrinolytic
treatment

Emergency coronary angiography and PCI
of the IRA if indicated

Emergency PCI performed as soon as
possible in cases of failed fibrinolytic

treatment

OPIZMOI
Enrepypatiknc Ztpatnyikic &
Eravaipatwonc

Routine early PCl strategy Coronary angiography, with PCl| of the
after fibrinolysis® IRA if indicated, performed between 2 h

and 24 h after successful fibrinolysis

Pharmaco-invasive strategy® Fibrinolysis combined with rescue PCI (in
cases of failed fibrinolysis) or routine early
PCI strategy (in cases of successful
fibrinolysis)

Immediate invasive strategy Emergency coronary angiography (i.e. as
soon as possible) and PCI/CABG of the
IRA if indicated

Early invasive strategy Early coronary angiography (<24 h from
diagnosis of ACS) and PCI/CABG of the
IRA if indicated

Selective invasive strategy Coronary angiography + PCI/CABG

based on clinical assessment and/or

© ESC 2023

non-invasive testing

ACS, acute coronary syndrome; CABG, coronary artery bypass grafting; ECG,
electrocardiogram; IRA, infarct-related artery; PCI, percutaneous coronary intervention;
STE-ACS, ST-segment-elevation acute coronary syndrome.

3CABG may also be indicated instead of PCl in certain circumstances



ANTIMETQTITIZH
2TO NOZOKOMEIO KAI
KATA THN EZOAO



KpiTnpia kakng mpoyvwong otnv ofcia paon

MeyaAn nAkia
Taxukapdia

Yniotaon

Killip class>|

MpocOio EM
Mponyoupevo EM
Auénpevn Kpeatwvivn
lotopLko KA

KakonBelc appubuiec
10. Emipovo Bwpoakiko aAyoc
11. ZtnOdyxn o€ ULKPO EpYO

O 00 NOULAEWDNRE



Aiapovi oTo voookopeio

’ ’ ’ istical i f h ital sta
* Napapovn otn Kapdiohoyik Movada yia Logistical issues for hospital stay
It is recommended that all hospitals participating in

tOUAXmO‘tOV 24 (bpsq YL TOUGQ OLVETt'LT[)\E KTOUG the care of high-risk patients have an ICCU/CCU
ao'e(c__vgi.q KOLL uerd ugtacbopd O€ KpEBC’le E equipped to provide all required aspects of care,

' ’ ' including treatment of ischaemia, severe heart failure,
TnAepeTpla yiot AANEC 24-48 wpEeC

arrhythmias, and common comorbidities.

° 'Egoaoq ané T0 VOGOKOME(.O OTLC 48-72 (bpeg It is recommended that high-risk patients (including all
STEMI patients and very high-risk NSTE-ACS

HETA TNV PCl OTOUG xal"lnAOU KlVGUVOU patients) have ECG monitoring for a minimum of 24 h.
oo GEVE iq It is recommended that high-risk patients with

, , , successful reperfusion therapy and an uncomplicated

* PAMI-II KpLtnpua= Xal-'lnAOU KlVGUVOU clinical course (including all STEMI patients and very

aoegvs iq: high-risk NSTE-ACS patients) are kept in the CCU/

ICCU for a minimum of 24 h whenever possible, after

— HAwlo<70 sTwv

which they may be moved to a step-down monitored

— EF>45% bed for an additional 24-48 h.
— 1-2VD Discharge of selected high-risk patients within 48—
72 h should be considered if early rehabilitation and
- ET[IIUXI"](; PClI adequate follow-up are arranged.*' 13415447
— pri_q guuévouggq appuﬁui_eq Same-day transfer in selected stable patients after
successful and uneventful PCl should be lla C

. 419
considered.



Makpoxpovia Aiaxeipion AcOevwv
MeTaPpoAéc Tou Tporou CwNC Kai
OeuTEPOYEVNC TpoAnwn

* ALOKOTIN KATIVIOUOTOC — TO TTLO
onuovtiko!!!

e 'EAeyxoc cwpatikol Bapouc —
vyLewn dtatpoodn

* Quokn dpaoctnplotnia

* AVTIUETWTILON AYXOUG

* MPOYypPOUUO OTTOKATAOTOONG
* OEPAMNMEYTIKOI 2TOXOI

How can | improve my heart health after an acute coronary syndrome?

If you smoke, discuss with
your doctor or nurse how
they can support you to stop

Exercise regularly

Try to exercise to the point
of breathlessness, aiming for
I 50 min a week,
spread over 5 days

Get your flu vaccine

Malke sure to get your
flu vaccine each year

Eat healthily

Try to eat a balanced
Mediterranean-type diet, with
lots of fruit and vegetables

Avoid alcohol

Mot drinking alcohol is best.

If you do drink, discuss with

your doctor or nurse how to
cut down

Make sure to see
your doctor regularly
to get a check-up

Take the medications that
your doctor has
prescribed for you

Know your BMI, LDL (bad)
cholesterol and blood pressure.
Discuss with your doctor/nurse

how to reach your goals

If you are feeling stressed,
discuss with your doctor
how you can try to manage this

@ESC



Long term treatment after ACS

Discharge on cardio-
protective medications,
start lifestyle management
, and refer to cardiac rehab

Treatment goals

Continue optimal
pharmacological and

Support healthy

lifestyle choices

cardio-protective treatment

(
Smoking cessation Antithrombotic
therapy
Healthy diec Lipid-lowering
o therapy
Regular exercise @
Annual influenza
vaccination
Healthy weight
% Promote drug
adherence and
persistence
+
Psychosocial other treatments
management as appropriate®
v, —
. J . J

o T o

ol

Arrange OPD review to
manage comorbidities
and discuss patient goals
and preferences

©

Reach and sustain risk
factor treatment targets

(

Systolic BP
<130 mmHg
and diastolic

BP <80 mmHg
(if tolerated)®

LDL-C <1.4 mmol/L
(<55 mg/dL)

O

HbAIlc <53 mmol/mol
(<7%)°

. J

@ESsc



Makpoxpovia Aiaxeipion AoOevivv

AvTiaigoreTaAiakn aywyn

* Aomipivn:
e 75-100mg/day edpopou {wnC
e AnevaloOntomnoinon o€ MEPUTTWOELG UTtEPEVOLCONGLAG
* DAPT (ue ticagrelor i prasugrel n clopidogrel):
* MéxpL 12 punveg
e TouAdxlotov 6 pnveg peta PCl pe DES

[actponpootacia

e PPI (proton-pump inhibitors)

—0¢€ aoBeveic pe uPnAo alpoppayko kivbuvo

|0TOPLKO OlLHOPPAYLAC TIETTTLKOU, OVTUTNKTLKA aywyn, xpovia Anyn
MZAQ®/koptikootepoedwy, H 22 ano ta enc:
>65 etwv, duomeia, FOM, H.Pylori, xpovia katavaAwon aAKooA



2 TATIVEC

AP n Autidatpikov mpodiA oe
OAouc Touc acbBbeveic 600 TO
duvaTtoVv CUVTOUOTEPO LETA
TNV ELoaywyn

YnAec SO0ELC oTaTivng oo
TNV ELCAYWYN EKTOC
avtevdeitewv

Emtavektipnon LDL otiwc 4-6
eBfOopAdEC
Yto)xo¢ LDL<55 mg/dl

AEUTEPOYEVEIC MAELOTPOTTLKEC
dpaoelc otadepormnoinong
avnpwuatikwyv BAaBwv rtepa
aro tnv uelwon tc¢ LDL

Medscape® www.medscape.com

’ .Statin

' Cholesterol Production
Blocked by Statin

J-hvdroxy-3-methyl glutaryl-Co A

}— statins
mevalome acid 1
AMPK The'2F
mevalonate-3-phosphate = _l -

pleiotropic effects
isopentenyl-5-pyrophosphate

protein farnesylation

cholesterol farnesyl-pyrophosphate
ubiquinone
steroids geranylgeranyl pyrophosphate
bile acids
vitamin D

protein geranylation



Statins

— Inhibit HMGCoA
Reductase

Bempedoic Acid
— Inhibits ATP-Citrate Lyase
Ezetimibe

— Reduce cholesterol
absorption

PCSK9-inhibitors

— Monoclonal antibodies
which prevent
association between
PCSK9 and LDLR

— Alirocumab, Evolocumab

PCSK9 RNA interference
— Inclisiran

YRoAUTLO aLMIKEC OepaTTELEC

citrate + CoA
¢ ACL bempedoic acid
acetyl-CoA
y HMGCR  statins

cholesterol

) '
LUy KT ® cholesterol’
Y - TN Nol

PCSK? mRNA

i inclisiran
NPC1L1

PCSK®?
ezetimibe
PCSK9i mab

. | .

\/

@ LDL particles

circulation

/chylom[crons

PCSK9: Proprotein Convertase Subtilisin/Kexin type 9



YroAwutdoupikn Aywyn: NMapoakoAouOnon - Ztoxot

Outpatient follow-up
After 4—6 weeks Y — ——01
I_\../ or m

On highest tolerated statin,
add ezetimibe
(Class 1)

On highest tolerated statin
and ezetimibe, add PCSK9i
(Class )

After further 4-6 weeks l

(T o
'No change in therapy

@ESC—




ventricular myocardium

¥ Contractility Beta-Blockers
VO, demand Classification

& Characteristics

B-blockers

’ ’
* Per os aywyr o€ 6Aouc Tou¢ e S
4 7 Nonselective
aoBevelic pe STEMI amo tnv e N
+Penbutolol -+ Sotalol » Metoprolol

apxr'] an Voonhs 'Laq TOUC’ THIRD GENERATION
gdv Sev uTtdpYouV avtevSeifelg =

— IV b-blocker va xopnyouvtat kata tnv
mopousiacnh arterioles

TO U aoeevo l’J q no U UT[O B dAAOVtaL 08 [*B'Ol]d pressure {aﬂeﬂoadﬂ Beta-Blockers With Cardioselective

, Y Myocardial O, demand ucslozk:':g e Bmf“r mr_s,h -
npwtoyevn PCl et s
XwpLic avtevdeitelg, xwplc onueia otelag

KA kat pe 2AMN>120 mmHg

Bradycardia Heart failure Hypotension

« Evdeltn oe Kol\takéc AppuBpuisc & Seta-blockers @

AOGEVE(.C LLE KA KOLL/I"] KES40% Beta-blockers are recommended in ACS patients @ %

801,870

with LVEF <40% regardless of HF symptoms.
872

Reduced Broncho- Atrioventricular
i . exercise constriction nodal
Routine beta-blockers for all ACS patients regardless capacity  (use cardioselective conduction
beta-blockers in block

patients with asthma)

of LVEF should be considered.”?®#73-#78
* b-blockers va anodevyovrtal oe:

— urnotaon, ofeia KA, KOATTOKOWALOKO
QTIOKAELOMO ] onpavtikn Bpadukapdia



Vasodilation

A A T4 Antiproliferation [?)
vamo 8 ' c TOU Antioxidant effect
europrotection

MeTarpenTikoU EvlUpou
Ayyeiorevaivng

Angiotensinogén T

Substance ptT Renin T

Angiotensin-converting enzyme (ACE) inhibitors®
are recommended in ACS patients with HF
symptoms, LVEF <40%, diabetes, hypertension, and/

195,813-817,879
or CKD. ™™ :

Routine ACE inhibitors for all ACS patients

regardless of LVEF should be considered.®'¢817

American Journal of Cardiovascular Drugs 2016; Vol 16, 399-406

 aMEA nipemel va AapBavouv oAot ot appwotol pe STEMI ko KA,
duoAsttoupyila AP kolAiag, Stapntn, Swapntn, vreptaon, XNN: BeAtiwon
EkBaong

* ARB (angiotensin receptor blocker — avtaywviotec untodoxewv

QYVELOTEVOLVNC), KUplwc BaAoapTtavn oTouC mapanavw acBeveic mou dev
avexovtat aMEA



Mineralocorticoid Receptor An‘ragomsts (MRA)

Eplerenone

Delaterious effects of aldosterona

a Mngbtwi'mm| b
Renin l
Angiotensin| |
M:El ——— ACE inhibitors
Angiotensin Il |
| F——— AT, antagonists
AT, receptor | | Other stmulants |

Aldostercne | - }\. Epleranone
| Aldosterona receplor o Pregn-4-ene-7,21-dicarboxylic
¥ antagonists ] acid, 9,11-epawy-17-hydroxy-3-

ooy, -lactone, methyl ester, (Ta,
M, 17ey)-

CaaHagOg
“G00CH, CAS registry number: 107724-20-9

Na*/H,0 retentien |

Nature Reviews | Drug Discovery

Mineralocorticoid receptor antagonists are
recommended in ACS patients with an LVEF <40%

and HF or diabetes.®?458°

£ 1007 Hazard ratio, 0.63 [95% CI, 0.54-0.74) 1007 Hazard ratio, 0.76 (35% CI, 0.62-0.53)
g 0 P=0.001 0 P=0.008
°E _
o f £
_‘i a 504 a 50+
0 =
= 5 40 o 404
g § Placebo E
x= 30 30
25 &
2 = Placebo
=& 204 20
s g Eplerenone &
‘E._u‘: 10+ 10 Eplerenone
S
(4] T T T o T T T
o] 1 rd 3 ] 1 2 i
Years since Randomization Years since Randomization
Mo. at Risk Mo. at Risk
Placabo 1373 243 512 199 Placebao 1373 947 587 242
Eplerenone 1364 925 562 232 Eplerenone 1364 972 625 269
C D
100+ - 100+ .
Hazard ratig, 0.77 (95% CI, 0.67-0.88) Hazard ratic, 0.58 (95% CI, 0.47-0.70)
e P=0.001 = P=0.001
£ 60 £ 60
v
I =
5 3
- 04 Placebo .E 04
o
€
£ i i
E 40 % 0
]
£
T a0 Eplerenone B 104
-% § Placebo
=
s 2 4 20
2 4
8 10 ] 104 Eplerenone
I I
0 T T T 0 T T T
4] 1 1 k] ] 1 2 k)
Years since Randomization Years since Randomization
Mo. at Risk No. at Risk
Placebo 1373 T42 403 146 Placebo 1373 343 512 1539
Eplerenone 1364 795 451 173 Eplerenone 1364 925 562 232

Zannad et al. NEJM 2011;364:11

AvTaywvioTég ahdoaTepovng TiX eAepevovn oToug acBeveic pe EF<40% kai KA R diapiaTtn (Xwpic coPpaph veppikA

avemdpKkeld i UTtepkaAiaipia)




ArQrH META ANO STEMI 2E A2OENEIZ ME KAPAIAKH ANENAPKEIA

Recommendations Class | Level
m——— L |

ACE inhibitnaar if not tolerated, ARB) therapy is indicated as soon as
haemodynamically stable for all patients with evidence of LVEF <40%

and/or heart failure to reduce the risk of hospitalization and death.

 Beta-blocker erapy is recommended in patients with LVEF €40%
an eart failure after stabilization, to reduce the risk of death,
recurrent MI, and hospitalization for heart failure.

S\ WA S

-
i

An MRA is raammended in patients with heart failure and
with no severe renal failure or hyperkalaemia to reduce
the risk of cardiovascular hospitalization and death.

.,‘ e ——
(( Loop diuretics 3re recommended in patients with acute heart failure
with symptoms/signs of fluid overload to improve symptomes.

www.escardio.orgfguidelines 2017 E5C Guidalinas fortha Manageamant of AMESTEMI {(European Heart Journal 2017 - doi:10.1093 faurh aartjfahx085)




Aywyn Tou aoBevolc pacg

MeTa Tnv £€000 anmd TO VooOKoHEIO OOV UTEPANON oe emiTUXA
PCI RCA

e Aomipivn 100mg OD

e KAomiboypeAn 75mg OD
* AtopBaotativn 40mg OD
* MavtomnpaloAn 20mg OD
e PauurpiAn 2.5 mg OD

e Aev eAafe B-avaotolea AOyw opLaKN G KOPOLAKAC
ouxvotntog kot 1°¥ BaBpou koAmokolAlakou
amokAelopoU oto HKI

* KE 45-50% —> 8ev €Aae emAepevovn



TTEPIZTATIKO

Avdpac 59 etwv pe avadePOUEVO ETILYOAOTPLKO AAYOC ATtO
5 wpwvV TPOCEPXETOL oOTo Tunua  Emelyoviwv
Neplotatikwy (TEM)

HX: olkoyevelokoO LOTOPLKO (+)



HKI oto Tunua Eweiyovtwv TlepioTatikwy

é- - Y HR SB/min

1 i R BB R R

3 | “- | | oy TRl o e ) 5 S B
| ‘ A ' '

ety 1 L] ]



T1 pEmel va vyivel ;;



2 TEEANIOIPAZIA




AITEIOTTIAAZTIKH




NPQTONENHZ AITEIONAAZTIKH

2YNOYH ANTIMETQITIZHZ

Strategy
clock
0---4 STEMI
diagnosis A A
E E i.v. Opioids/
- = tranquilizer
: 51 C |
5
ini. =] _ Wire o . _ _ _ _ _ _
90 min'- £1 —crossing GP libfllla
U | (reperfusion) bailout lla[®
Transfer back to
non-PCl centre
M C
(A folocker ) ibitor
[
S A
E ) (LVEF >40%,no HF IIaEY)  (LVEF >40%,no HF lla[Y)
24hours-<{ — — — — - — = — — — — — — — — - ]-—_-—-—--————— — —
-g -
[=5
3
T
‘ Hospital 6
discharge
6-I2 ’
weeks ™ 7]
| year

ESC Guidelines.

5 D

|
STEMI. 2017

OPOMBOAYZH

Strategy
clock
0---1 STEMI i.v. Opioids/
diagnosis tranquilizer
lal®
10min- - - — — L _ _ =——— | _Neading " loadine® |- - - — _ _ _ _ _
2 hours- - - - - -- - - - - - - ‘- - - _-_-__________

24 hours_

48 hours_

€~ Hospital Admission

30 days_ _|

6-12
weeks ™7

| year

—_ = = — e e = = e —

Hospital v

LVEF >407%, no HF Ilai:!

oL Ee
i

discharge
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